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Applicant: ~ Lumi United Technology Co., Ltd

Sz HbE: IR R L X BRI IE B AL OE RIS B 1 S SIS R 8 Ak

Addfess: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan Residential District,
Nanshan District, Shenzhen

MR BRI E 22 X VG 2 A73E B BopE X R P8 = F T X 1-4 5 2 5% 1&6 B

Test site: 1,6/F.,Building 2,No. 1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang, Baoan District,

Shenzhen, Guangdong, China

F£ 515 B (Sample information)

Ffih 4 Fx(Sample Name) 4 J& 4140 Hith/Lithium Metal Battery

F i 845 (Sample Model) CR 2450
P& A5 (Brand) AQara

#ili% P (Manufacturers) Panasonic
KA H #A(Sample Received Date) 2019/04/23

W HH (Testing Period)

WRE K (Test Requested):
R T7 15 (Test Method):
MR L5 B (Test Result):
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AR 45 (Test Report)

HE 95 (Report No.): AGC00925190413-001  H I (Date): 2019/05/08  5Ufi% (Page): 2 / 3

)

MR ER (Test Requested): AR 2 P 2R, AR AR IR B2 4 2006/66/EC 1% HABITH4 2013/56/EU %t ik
FES . B, RIS EPATHE . (As specified by client, to determine
Lead(Pb), Cadmium(Cd), Mercury(Hg) content accordance with European
Directive 2006/66/EC and its amendments 2013/56/EU.)

MR L5 B (Test Result(s)):
FAAT Unit: %,w/w

&R

R F W77 /0 58 TTERHE | Rt i
Test item(s) Test Method/Equipment MDL { Limit
¥t Lead (Pb) 0.0005 N.D. —

IEC 62321-5:2013
> . ICP-OES
#4 Cadmium (Cd) 0.0005 N.D. 0.002
=T (Hg) IEC 62321-4:2013+A1:2017, % 0001 e oo
7k Mercury (Hg 1CP-OBg s .D. .
£518(Conclusion) / / B k& (Pass) /

£ 1F(Note):

1. MDL =Method Detection Limit 77 £+ H R ;

2. N.D.=Not Detected(less than method detection limit), AAH (/NF 71546 HBR);
3. 0.1%,w/w=1000 mg/kg;

4. “—“=JoHlE Not regulated

¥ S ##51& (Sample Description)
1 B4 J& 41411 H th/Lithium Metal Battery
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AR 45 (Test Report)

HE 45 (Report No.): AGC00925190413-001  H ¥ (Date): 2019/05/08  5Ufi% (Page): 3 / 3

)

WRFAFEE (Test Flow Chart)

> o S 7Y BSR4 AR
WO, FRE TN 38 52 MR, B, W
Sample preparation > » Add digestion reagent, cover
and weight sample Place it in suitable container container and digest sample
SO b F ICP-OES 43t g, #H
¢ - < Filter, transfer filtrate to
Data process Analyze solution by ICP-OES volumetric flask

¥ & B El(The photo of the sample)
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AGC authenticate the photo on original report only

***?&%%ﬁi***
*** End of Report***
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